REPAIR PARTS
22" ROTARY LAWN MOWER - - MODEL NO. 56srq, PRODUCT NO. 954 05 50-11 (H56SRQB)
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REPAIR PARTS
22" ROTARY LAWN MOWER - - MODEL NO. 56srq, PRODUCT NO. 954 05 50-11 (H56SRQB)

KEY PART
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NO.

532850839
532131100
532050806
532850724
532125295
532850042
532133055
532085768
532851552
532850041
532063601
532085723
532132536
532085692
532132001
532134934
532063688
532085436
532800547
532053847
532053490
532036953
532125293
532131959
532066426
532051793
532125222
532128415
532086779
532054583
532081276

532801097
532125223
532130444
532125224
532850061
532074189
532076399
532085723
532054583
532850988
532850987

DESCRIPTION

Drive Bar

Engine Control Bar

Flat Washer

Handle Grip

Upper Handle

Drive Control Actuator

Drive Cable Assembly

Thread Rolling Screw #10-24 x 3/4
Self-tag)ping Screw #10-24 x 5/8
Zone Control Actuator

Locknut 1/4-20

Washer

Throttle Control

Machine Screw 1/4-20 x 2-1/8
Rope Guide

Engine Zone Control Cable
Handle Knob

Hex Washer Head Machine 1/4-20 x 1-1/2
Trim Plate

Flat Washer 1/4

Locknut 1/4-20

Self-tapping Screw #10-24 x 5/8
Lower Handle

Handle Bolt 5/16-18 x 1-3/4
Wire Ties

Hairpin Cotter

Side Baffle

Self-tapping Screw #10-24 x 3/8
Hex Head Screw 1/4-20 x 3/4
Hex Tapping Screw 1/4-20 x 1/2
Hex Washer Head Machine Screw
#10-24 x 9/16

Rear Door Kit

Back Plate

Rear Skirt

Backing Strip

Rear Baffle

Locknut

Hex Washer Head Tapping Screw #10-24 x 1/2
Washer

Hex Tapping Screw 1/4-20 x 1/2
Engine Spacer

Engine Bushing

KEY PART

NO.
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NO.

532851074
532750346
532125186
532125187
532055187
532063124
532053830
532107339
872070505
532850904
532084920
532125168
532087877
532125169
532062335
532084921
532800333
532057143
532083923
532850845
532085768
532125078
532850999
532125238
532751592
532850859
532850263
532103524
532125030
532103113
532087677
532801105
532083816
532213146

532132496
532133929
532800569
532801632
532850788

DESCRIPTION

Washer
Bracket Cover
Handle Bracket Assembly (Left)
Handle Bracket Assembiy (Right)
Thread Cutting Screw 5/16-18 x 3/4
Locknut 5/16-18
Carriage Bolt 1/4-20 x 1/2
Danger Decal
Carriage Bolt 5/16-18 x 5/8
Wheel Adjusting Bracket
Spacer
Selector Spring
Selector Knob
Axie Arm Assembly
Belleville Washer
Shoulder Bolt 3/8-16
Wheel & Tire Assembly 8.0 x2.0
Washer
Locknut
Hubcap
Screw, Self Tap 10-24 x 3/4
Engine Washer
Hex Head Thread Rolling Screw 3/8-16 x 2
Front Baffie
Locknut 3/8-16
Hex Head Machine Screw Gr. 8
Helical Washer 3/8
22" Blade
Blade Adapter
Spacer
Hi-Pro Key #HP-505
Lawn Mower Housing (Inciudes Key No. 52)
Thread Rolling Screw #10-32 x 5/8
*Cable Clamp
*Engine - Briggs & Stratton Model No. 124782
Operator's Manual (English)
Operator's Manual (French)
Decal (Engine)
Decal (Housing)
Decal (Trim Plate)

* These parts must be purchased through an authorized Briggs & Stratton dealer.
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22" ROTARY LAWN MOWER - - MODEL NO. 56srq, PRODUCT NO. 954 05 50-11 (H56SRQB)

KEY PART

NO.
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532750097
532850833
532128829
532850037
532086779
532125226
5321256227
532053109
532050962
532850028
532050884
532125228
532126229
532063124
532129275
532088576
532087877
5321256230
532128700
532128701

DESCRIPTION

Hex Washer Head Screw #10-24 x 1/2
Drive Cover

Idler Pulley

Pulley Spacer

Hex Head Machine Screw 1/4-20 x 3/4
Idler Bracket (Left)

Idler Bracket (Right)

Hex Head Bolt 1/4-20 x 1-1/2

Locknut 1/4-20

Drive Belt

Hex Head Bolt 5/16-18 x 1-1/2

Pivot Bracket §Ri%ht)

Pivot Bracket (L

Locknut 5/16-18

Idler Assembly Kit (Includes Key No. 16)
Idler Spacer

Selector Knob

Spacer Plate

Selector Assembly (Right)

Selector Assembly (Left)

KEY PART

NO.
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41

NO.

532088080
532067725
532070543
532800334
532850016
532850017
532053753
532052160
532085179
532850845
532063601
532850373
532851980
532128488
532088082
532850027
812000030
532800353
532800386
532128489

DESCRIPTION

Dust Cover

Washer

Flat Washer

Wheel & Tire Assembly 9.0x 2.0
Drive Pinion (Right)

Drive Pinion (leff)

E-Ring

Washer

Retainer Clip

Hubcap

Locknut 1/4-20

Drive Shatft Cover

Drive Pawl

Drive Shaft

Driven Pulley

Drive Pulley

Retaining Ring

Catcher Frame Assembiy
Grass Bag Assembly
Dowel Pin





